

VERIFICATION OF CONFORMITY

Certificate No.: B-S2508D3932

Client ID: CD3610

Beide
Compliance Laboratory**Holder**.....: Hebei Giant Metal Technology Co.,Ltd**Address**.....: No.21 Weier Road, High and New Tech Development Zone, Anping
County, Hengshui City, Hebei Provinc**Manufacturer**.....: Hebei Giant Metal Technology Co.,Ltd**Address**.....: No.21 Weier Road, High and New Tech Development Zone, Anping
County, Hengshui City, Hebei Province**Product**.....: Chain link fence**Model No**.....: GF095, GF096, GF097, GF098, GF099, GF100, GF101, GF102, GF103,
GF104, GF105, GF106, GF107, GF108**Verification to**.....: EN 10223-6:2012

The test results apply only to the particular sample tested and to the specific tests carried out.
Technical Report and documentation are at the Holder's disposal.

This certificate applies specifically to the sample investigated in our test reference number only.
This is to certify that the tested sample is in conformity with above listed standard or required
test method.

Date of issue: 2025-09-25**Expiry date:** 2028-09-24

Certification Manager

**Beide (Shenzhen) Product Service Limited**

Address: 6F, Bldg E, Hourui 3rd Ind Zone, Xixiang, Bao'an Dist, Shenzhen, China

E-mail: admin@beide.com Phone: +86 0755 27454498 www.beide.com

